
1/8  

                                                        
 

 

 

 

 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

EASY                 DIFFICULT 

 

 



2/8  

 



3/8  

 



4/8  

 



5/8  

 

     RECT.COCKTAIL TABLE 
 

 

  PARTS  

1                             2                     3                                         
 
 
 
 
 
 
 
 

                    TABLE TOP 

1 pc. 

                  

 
           LEGS                                                                         
             4pcs                                                      

  

              BOTTOM 
                 1pc 

 
 
 
 

          

 HARDWARE  
 

A                   B                  C                      D   
 

  

 

 
. 

 ALLEN WRENCH M4          BOLT  5/16” x 2”           LOCK WASHER  5/16”          FLAT WASHER  5/16*19mm 

            1pc.                           8 pcs.                                        8pcs.                                     8pcs. 

 

                        

 

 
  

 



6/8   

ASSEMBLY INSTRUCTIONS 

 
1 

       Part #1 x 1pc 
       Part #2 x 3pcs 
       Hardware # A x1pc 
       Hardware # B x 3pcs 
       Hardware # C x 3pcs 
       Hardware # D x 3pcs 
 
 
 
 
 
 
 
 
 
       
        
        
       
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Attach the Legs (#2) to the Table Top(#1) as shown 
below .Using Bolt (#B)  Lock washer (#C), Flat washer 
(#D) and Allen Wrench (#A)  
 

 

 

 

 



7/8   

ASSEMBLY INSTRUCTIONS 
   

  2 
       Part #1 x 1pc 
       Part #2 x 1pc 
       Part #3 x 1pc 
       Hardware # A x1pc 
       Hardware # B x 5pcs 
       Hardware # C x 5pcs 
       Hardware # D x 5pcs 
 
 
 
 
 
 
 
 
 
       
        
        
       

 

 

 

 

 Attach the bottom shelf (#3)to the leg (#2) and 
attach 4th leg to  table top and bottom shelf  
.Using Bolt (#B)  Lock washer (#C), Flat washer 
(#D) and Allen Wrench (#A).  
 



 

8/8 

ASSEMBLY INSTRUCTIONS  

          
       
     
 
 
 
 
 
 
 
 
 
 
 
 

 

 



1/8  

 

 
 

 

                                                                 
 

 

 

 

 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

EASY                 DIFFICULT 

 



2/8  

 



3/8  

 



4/8  

 



5/8  

 

     END TABLE 
 

  PARTS  

1                           2                     3                                                     
 
 
 
 
 
 
 
 
 
 
 
 
 

  TABLE TOP                                      LEGS                                                     BOTTOM 
        1pc                                               4pcs                                                            1pc 

 

 HARDWARE  
 

A                   B                  C                      D  
 
                                                                                                                                                  
 

 
 
 
ALLEN WRENCH M4          BOLT  5/16” x 2”           LOCK WASHER  5/16”          FLAT WASHER  5/16*19mm 
            1pc.                           12 pcs.                                        12pcs.                                     12pcs. 

 

                        

  
    

 

  
 

 



6/8  

                                         ASSEMBLY INSTRUCTIONS 
 
 

    1    Part # 1 x 1pc 
  
 

     2 
 
       Part #1 x 1pc 
       Part #2 x 4pcs 
       Hardware #Ax 1pc. 
       Hardware #Bx 6pcs. 
       Hardware #Cx 6pcs. 
       Hardware #Dx 6pcs. 
 
 
 
 
 
 
 
 
 
 
 
       
        
        
     

 

 

 

 

 Attach the Legs (#2) to the Table Top(#1) as shown below .Using Bolt (#B)  Lock washer 
(#C), Flat washer (#D) and Allen Wrench (#A)  
 

 

Remove  drawer from case as shown  

 



 

7/8 

                             ASSEMBLY INSTRUCTIONS 
 

       3 
             Part #1 x 1pc 
             Part #2 x 1pc 
             Part #3 x 1pc 
             Hardware #Ax 1pc. 
             Hardware #Bx 6pcs. 
             Hardware #Cx 6pcs. 
             Hardware #Dx 6pcs. 
 
              
       
        
      

        
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 Attach the bottom shelf (#3)to the leg (#2) and 
attach 4th leg to  table top and bottom shelf  
.Using Bolt (#B)  Lock washer (#C), Flat washer 
(#D) and Allen Wrench (#A).  
Put the drawer on case. 



 

8/8 

                          ASSEMBLY INSTRUCTIONS  

          
 
       
      
 
 
 

          
 
 
 
 
 
 
 
 
 

 


	40009-Serie_Coffee_Table_Assembly_Instruction.pdf (p.1-8)
	40009-Serie_Square_End_Table_Assembly_Instruction.pdf (p.9-16)

